Esz

il &

4
NE
<

DAl
PR
$20im

B LB g
Ast.ftom 26 97 IR
28——1,’5562 ‘\g 89,44 “:g ] (308
J 98; 83 25 ?,q,g%),
Ask. Htern 78 23 22, 30
Pigs1B 2_1 o w30
1335 Jul
gegaZ
v 38>

17
69.-
o~

87

&6t

)
i m
I )
? >
sl
)
>
=
=
w
| ] Ref. ll,em 24
el [
19,
o 22
1870k g
1770850
16
ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE
@
3
36" RIDING MOWER MODEL 5188-5101
ALWAYS GIVE THE FOLLOWING INFORMATION WHEN ORDERIN
1. The PART NUMBER 2. The PART NAME 3. QUANTITY DESIRED 4. The MODEL NUMBER—lAs shown on. o
SEND PART ORDERS AS PER INSTRUCTIONS ON THE FRONT PAGE
YOUR UNIT IS RIGHT HAND {RH} OR LEFT HAND (LH) AS YOU STAND BEHIND IT.
DO NOT USE KEY NUMBERS WHEN DORDERING AEPAIR PARTS, ALWAYS USE PART NUMBERS.
All replacement parts will be supplied ir. current production colors of in a neutral caler.
A handling fee is applicable to small parts orders.
Kay Key Key
No. | Part No. Description Nao. Part No. Bescription Np. | Part Ng Deseription
1 48812 | Gas Tank a5 431787 | Key, Woedruff, No. &1 &9 49725 | Brace, Vari-Drive
2 41008 { Clip, Gas Line 36 53366 | V-Belt, Secendary 70 53354 | %od, Adustment
3 41007 { Gas Lina 37 29645 | Pulley. Transaxle 7 50520 | Spacer
4 | 89413447 | Locknut, Hex. 5/16-18 Thd. 38 40223 | Pulley, Idler 72 50052 | Suppori Arm & Shaft Assembly
5 120638 | Lockwashar, Split, 5/18 Ir. 33 120318 |*Screw, Hex Hd, %-16x 1 % in. 73 28170 | Spring
6 Engine | Ses Footnote Below 4n 49276 % Spring, Main Drive 74 49998 | Washer
7 45586 | Oil Brain Tube 4% 122207 |{*Seiev, Hex Hd, %-16 2 3 In. 75 120330 | Washar, 871 B»IIL
8 23700 | Pipe Plug, % In. az 845 | Flatwasher. % In. 76 | 9414074 | Nut, Hex, %-13 Thd.
S} 180020 | Screw, Hex Hd, %A- 20 x % n, 43 48933 | idler Arm Assembly 77 49927 | Clevis, Disengage
10 120380 |*Flatwvasher, Split, % a4 49875 | Bushing, ldiar 78 49917 | Spring
11 Gasket, Muffler IEngine Party 45 | - 49851 | Eracket, Axle, LH. 79 120394 | *Flatwasher, 3%in.
12 49993 | Mutfler 45 41105 | Wheel 80 40930 | ‘Screw, Hex Hd Specist
I 13 Engine Parl a7 24167 | Valve Stsm 81 35622 | Pin, Clevis
3 14 3173063 |*Screw, Hex Hd, 5/16-18 x 3 ¥ In. 48 41106 ire 82 53355 | Spring
| 15 122040 |"Screw. HexHd, 6/716-18 x 1 % In. 43 48652 | Bracket, Stabilizing 83 48971 | Washer .
16 120228 |[*Screw, Hex Hd, 6/16-18 x % In. S0 180080 | Screw, Hex Hd, 5/15-18 x 1 % In. B84 53499 | V-Belit, Primary
17 | 446363 | Flatwasher, 5/16 In. 51 122007 |*Screw, Hex Hd. 6/18-18 x % In . 85 49855 | Pulley, Vari-Sreed
18 50663 | Beh Guide B2 29483 | Knob. Gear Shift 86 49972 | Retaining Ring
19 271190 | Keps Nut, 36-16 Thd. 53 | Transaxie {{Paerless, Mcdel 601-020 87 53357 | Shafi, Brake-Cluteh Pedal
20 45348 |.Bell Guide, Biade Drive 5 842 | Flatwasher 88 49940 | Bubber Pad, Brake Pad
21 33200 | Key, Engine Putlay 55 42816 | Fiatwasher 89 52640 | Brake Peda! Assembly
22 53500 | Fulley, Engine 56 36825 | “E" Ring 90 53361 | Spring )
23 120383 | Lockwashe, Split 57 40394 | Hub Cap a1 53350 | Lever, Interlock Switch
24 | 123567 {*Screw, Hex Hd, 7/18-20x 1 1o 58 40124 | “U” Bolt 92 4£928 | Bracket, Ang\e
25 52587 | Bell Guide 53 99528 | Key, 3/16 X3/ 1o X £ 72 In. Ex A9932 [ ik O e
28 53358 § Main Frame 80 39395 | Sprirg, Brake Return 94 189305 | Screw, | Hd %-18x3 % In.
27 41629 | Jam Nut 1 49650 | Bracket, Ade, AH. .- 25 49919 | Baaring
28 | 2413534 | Locknut, Hax, %-16 Thd. 52 | 121222 {*Pin, Cotter. 3/32 x % In. 95 49029 | Lesver, Disengage
29 50880 J Arm, Parking Brake 3 43653 | Pivot Block 97 49924 | Brace, Disengage
30 67850 | Decal, Parking Brake B4 45654 Rod Erake a8 49928 Spacer -
3t 40874 Bult, Parking Brake 85 122647 *Serew, Hex-Hd-5416-18-x Ha- oL 274517
32 | 43968 | Spring. Parking Brake 66 | 120353 |*Washer, 5/16 In. 100 53952 | Foot Pad, RH.
33 §7327 | Decal, Cauor 67 497 Belt-Guide- 1o} 5396 Feot Pad, 1 H B
34 120386 [*Flalwasher, % In. 68 49730 | Shotlder Balt = %
*§:andard Hardware ltems - May Be Purchased Loeally.  FContact Tecumseh/Peerless authorized service dealer for parts and warranty. S S
N
Ri enpinas and parn i friem Engine M 's autharizad Servi whp are g
also 1o be contacted in ragerds to tha Engina Werranty. See your Engine Marnua for location of these siatiors.



36" RIDING MOWER MODEL 5188-5101

Aef hem 26

Page 18

20

36" RIDING MOWER MODEL 57188-5107

- —
Key Key - . i "
No. Part No Deszription No. Part No. Description Description
1 52656 | Seat 33 52470 | Fender Assembly Brackel, Grillz Support, R.H.
20507 | Shouider Boit 32 122017 |*Serew, Hex Hd, 5/18-18 % 1 1n. B-acket, Deck Hanger
3 53553 | Seat Bracke 33 | 448363 | ‘Flatwasher, 5/16 In. 2 Decal, Henger, LH,
4 120628 | Lockwasher, Split 34 44500 | Brackel, Deck Guide 64 68028 | Decal, Hanger, RH.
5 120834 | *Screw, Hex Hd, 5/16-18 x1 v In. | 3§ 43984 | Brackey, Deck Guide Support 65 50720 { Sheulder Boii, Axle Piva:
6 49333 | Chp, Seat Spring 386 38573 { Screw, Hex Hd Lock, %- 24 % 1l 86 44059 | Drag Liok Asserbiy
7 120228 | *Screw, Hex Hd, 5/16-18 x33 In 37 2483 | Spring Masher 67 44060 | Drag Lint
8 52332 | Spring, Seal 38 36825 | "E” Ring 68 | 124826 | Nut, Hex, $:-24 Thd.
9 19413447 Loeknut, Hex, 3/16-18 Thd. 39 38580 Bsalmg. Steering 69 21275 Bali Joint
o 120706 | “Screw, Hex Hd, 14-20 x % in. 40 | 454566 | Rolt Pin 70 60117 | Levar, Ttroltle Control
11 52922 Bracket, Speed Control 41 44009 | Pinion Gear Xl 44011 Shoulder Bolt, Sacior Gear
12 49922 | Snubber 42 44008 | Shatt, Steering 72 44010 | Sector Gear
13 49935 Support Brackei 43 32492 1 Retaining Ring 3 120339 | *Nut, Hex. %-24 "hd.
4 126385 Carriage Ball, 5/16-18 x 2 % In. 44 35287 | Screw, Taptite, No. 8-32 x % In. 74 120382 | *Lockwasher, Spit, % In
15 48964 Cap, Rad 45 48300 | Screw. Hex Wa. Hg, %-20 x 1 In, 75 48447 | Arm, Steering
16 49938 | Hand Grip, Comtrol Rod 46 38486 § Knob, Throttle Control Lever 76 50546 | Bearing. Spindle
17 49939 Spring, Conirol Rad a7 47083 | Steering Wheel 77 44052 Front Axie Assembly
B 52924 | Rod, Control Retease 48 52615. { Dash Assembiy 78 43938 | Bracket, Front Acle Support
13 52923 | Contol Handle EL] 39432 | Bearing Stearing 79 | 274634 | Locknut, Hex, %-20 Thd.
20 455481 Spirol Pin &0 45€B36 | Rofl Pin 80 48834 | Spindle, R.H.
i 21 845 | Was1er 81 44843 | Pag, Vibration 81 48752 | Tie Rod Assembly
o 32 49518 | Spring, Conirol Arm 52 42088 | Edging, Hood 82 48734 | Tie Rod
] 23 53353 | Contral Arm Assembly 53 52580 | Hood . 83 48815 | Spindle, LH.
4 1 120393 | Flatwasher 54 42050 | Serew, Plasms, Yi-10x % 4n. 84 642 | Flawwasher
5 53315 | Console Assembly 55 50888 | Gas Gauge a5 41108 | Tire
26 19424215 | Locknul, Hex, %-20Thd. 56 50352 | Locknut, Wide Flange, 1420 Thd. &6 39979 | Bearing, Wheel
27 122052 | *Screw, Hex Ho, 5/16-18 x 1 ’A in, 57 52804 | Griije 87 24157 | Velve Stem
28 19936 Pillow Block 58 120233 | *Screw, Hex Md, %-16 « 1 In. 88 39829 | Wheel w/Bearing
29 120392 | Flatwasher, % In. 59 52639 | Brackel Grille Supper:, L.H. a9 40334 | Hub Cap
30 935348 | *Serew, Taplite, 14-20 x % In, 60 | 9413834 | Locknut, 3%-16 Thd. 20 446353

"Standard Hardware Items - May 3e Purchased Lacaily

BT ¢
£B/€E0

B1"d
£8/p8 399d



o —

b

36” RIDING MOWER MODEL 5188-5101

ALL UNNUMBE RED

ITEMS ARE INTERCHANGEABLE
16? # 5 WTH OPPOSITE SIDE
27

See footnote ]
Paga 21

36" RIDING MOWER MODEL 5188-5101

Key Key
No. | Pescriptior. No. | Part No. Description No. | PartNo. | Bescription 1

1 46478 [ Harnd Grip 26 47816 | Pull Pin 51 2483 | Formed ‘Masher
2 53693 Lever. Clukch 27 43058 Bar Hich 52 30311 Blade. 18 in
3 | 8a24218 Locknut, a-20 Thd 28 43058 Lock Brackel 63 67944 Decal, Caution
4 46561 Sprig, Cluich Lever 29 122228 | ‘Screw. Hex Hd. 57 16-18 x % In 54 122017 | *Screw. Hex Hd. 5 16-18x 1 In
5 8260 | Hawupin Coiler 3 | 120818 | “Serew. Mex Hd. %1€ x 1% 13 55 50634 | Screw. Taphite. 5 16-13 x M ir
6 {9413447 Locknut, 5 16-18 Thd ol SD613 Pivol Brackel BB 46364 Caver. Pulley, RN
? 53247 Quadrant 32 52588 Bragket, Upstop 57 87475 Decal, Feight Adjust
8 46563 | Shoutder B3l 35 53697 Push Nut 58 53764 | Mowar Deck
e 52638 Spring, Cluich Lever 34 53815 P, Pivot 59 53037 L1 Cable

[} 120392 | *Figtwasher, % In 35 48676 Lift Support. 2lale Assembly 60 20260 Hand Grp

11 53065 Idler Army Assyiincl Nos 12 & 13) 36 986416 | *Flatwasher, % In 81 39522 %in, Clevis

12 41471 Brake Pad ¥ 48878 V-Beir 62 51445 Locknul, Flange

13 41601 | Rwei, Brake Pad 38 51450 | tQuill Assy. iIncludes B2 - 70) 63 445248 | Fiawasher

14 35410 Sprng 39 49131 Lever, Height Adjust 64 51451 Puliey

15 § 9413534 | Locknut, %16 Thd 40 53246 | Spring 65 51449 | Spacer

16 52695 Beh Retanzr 41 120896 | *Screw, Hex Hd, 5/16-18x 2 % ln. 66 49552 Bearing

17 52684 | Pulley. ldie: 42 51988 | Support, Pivot Tube 87 60818 | Spacer, Tube

18 22168 |*Seiaw. Hes Hd. %-16 x 1% In a3 52613 | Pivot Tube Assy. 58 50088 | Quik

13 47516 | Shoulder Bolt a4 23763 © Wheet Axie 89 5OBTE | Dust Shisld

20 47517 | Bracker, Idier Arm 45 52854  Wheel 70 51847 | Saddle and Shafi Assy

21 45877 | Mutllackout switch part) 48 120123 Cotterpin 71 39404 | Clevis, Lift Cable

22 45878 | Lockwasher [lockoul swiich part)} 47 49824  Chute Exlension 72 120872 | "Nut, Square, %-20 Thd

23 41202 Switch, Lotkout 48 486365 Coves, Pulley, LH, 73 121222 Colter Pin, 3/32 x % In.

24 41482 Chg, Prass 49 19573 Screw, Hex Rd, %-24 %1 In. 74 53496 Shotildar Bok

25 48851 | Wire Assembly 50 53783 | Ballle LH.

“Standard Hardware ltemrs - May be purchased locally.
FY¥our unit may have been buikt with welded quills. Parts in inset can not be o'dered for welded quills.

[2)=4
48/56 3OV

12rd
£8/98  3ovd



PAGE @7/@87
i p.22

26~ RIDING MOWER MODEL 5188-5101

ALL UNNUMBERED
1TEM i ARE INTERCHANGE ABLE
WITH OPPOSITE SIDE

T ] |
¥ 6
(&3 g . 37
| (2
o Eé 4 . 35 3
5 BLACK k'i -
o,
2 ®
=
34

i A
BLA:;(;K \I.,@ @%—"32
a) |

lo ) e

& (o

8 4‘%\/@ 3t

WIHING CIAGRAM

This diagran is designed o |be used as &
wiring diagri m,
We recommi.nd that unless you are fully
qualitied ta make repairs on the elac-
trical systerr on this unit, ypu take it to
a competen: repairman for such work
or adjustmets. I wiring i§ incorrectly
haoked up, engine electrical system can

be damaged
Kay Key
No. | Patt No. Degcription No. | Part No. Desgription __J
1 39463 | Ammeter 20 45878 Lockw asher {Lockout $witch Part)
2 22583 Switch, Igritian w/Kcys 21 41204 Switch, Lockout
3 138657 Lockwasher (Switch Part) 22 48851 Wire 4.$sembly, Deck|Switch
4 48140 | Locknut (Switch Pari) 23 42071 Wire £ ssembly, By-Pass
[ 40643 | Key, lgnitian ' 1 24 | 9424215 | Locknut. Hex, %-20 Thd.
] 52570 | Lens, Headlight ’ 28 121900 | "Screw Hex Hq, “2-20x 1 In.
7 49211 Fuse . : 26 138485 Wash st, Shakeproof
B 53362 Wire Harness Assembly 27 120368 Lockn 11, Mex, 5/16-24 Thd.
g | 997208 | *Wing Nut, Nylock, '4-20 Thd. 28 52323 | Salennid
10 120386 | *Flatwasher, % In, 29 49734 Bracki:1. Bwitch Moupting
11 40243 Bracket, Battery. Hald-Down 30 | 9413447 Lockn it, Hex, 5/16-18 Thd.
12 274172 Nut, Keps, %-20 Thd. : 31 Engin: Part
13 40892 Cap, Battery 32 41482 Wire 1llip, Press
14 52936 | Batery ' 33 52800 | Lead'Vire, Headlight
15 126203 | *Carriage Boit, 4-20 x % In. 34 50668 Scraw . HexWa Hdd, Np. 10-14x % In.
186 126276 | *Carriage Bolt, 5/16-18 x % In. 35 52573 Soeket. Hasdlight
17 271184 Nut, Keps. 5/16-18 Thd. 38 82871 Bezel, Headlight
18 40234 Battery Rod a7 52872 Bulb, Headlight
19 45877 | Mul {Lockput Switch Par1) g R

*Srandard Hardware ltams - May 8ie Purchased Locally,
e




